Electric Vehicle ACCELERATOR

To Harness
from
Direction
Selector

EZGODEEE Service Parts Manual Page A-2



¢ =

i

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ACCELERATOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 32, 34, 36 - 40) .....ccccccuvvennns 1
2 25870-G05 PEDAL BOX ASSEMBLY, DCS MODEL ONLY

(INCLUDES ITEMS 3 - 29, 32 - 40) ..eeceeverieriierereererirnecessensresersessseesasssssessssssassas 1
3 00550-G2 LOCK NUT, 1/4 = 28....eeiirereiereriieeeetreseeeeeeeeseteasessresessessesssssessnsssesessssassenes 1
4 00532-G4 LOCK NUT, 5/16 = 24 ....ueeiiitiireeieeeeireceieeeceeesetteseeseeeeesseasesnssessessasesessnnessnes 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG .uveverererrertensessssesisessesssssssesesessssssssesssesssans 4
6 00982-G01 SCREW, #4 = 14 X 5/8" LG cecuvureeerirrreeterneesesiessssesssssssssessssssssesssesssssasses 2
7
8 00983-G01 SELF THREADING NUT...ccoeeeeieeiniieenireeieninesnnresesreessseraesssssssesssesssessesnes 2
9 00984-G01 SCREW, #8 - 10 X 1/2" LG coevrerereeretrersietresesretssrsessssssssssssssesssssassssesessssans 4
10 00486-G2 SETSCREW, #8 - 32 X 1/8" LG ..eeiireecriieeeciereteeeccverereessesneeeessesesassenesesena 1
11 00986-G01 PUSHNUT, 19/84" LD. .ottt eceere e e s teeeceneesessene s s te s e e e e e e 1
12 10385-G4 YOKE (ADJUSTABLE) ......coreccrereerrrirrerecnrereieeressereresseesssssserssrmenerssssesssssnees 1
13 10386-G3 CLEVIS PIN, 5/16" X 15/16" LG .cocceeiveeriiiseircenrcsieenieniseessaeesrrenrssesesensesens 1
14
15 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..eeeeeeriereeeeeretiirereeceee e e eeecaneseeeees s esnnesennd 1
16 17677-G1 SPRING RETAINER .....cottiiiiireeeeeererinnieeecseessnseesssseeseseeeessseesasenseesessnsassend 1
17 17677-G2 SPRING RETAINER .....ottiitirreneceittireieere e e seeeesesnressssnnessensesssesesesessssassnnd 1
18
19 17979-G1 ACCELERATOR ROD BUSHING ......oooiieeceeeeeeeeeeeereee et e e 1
20 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 21 - 24) ............. 1
21 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 22,23) oo 1
22 15766-G1 OVAL RIVET 3/8" X 15/32" LGi. ...eveeeceeririrnerncieeerrcceeereseeeeeeeceeaseeaeeas 6
23 27512-G01 ACCELERATOR PEDAL PAD........ooiiceieeecceececeieerceeeeeenneee e ne e 1
24 * ACCELERATOR PEDAL ...t eetrecccter e eceee s ee e e srasase s nne e 1
25
26 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING) .......ccccccevrevvieerrieeeerenee, 1
27
28 25854-G01 INDUCTIVE THROTTLE SENSOR.....cccccitiereieririrereceerrereeeesecee e eeeseeeees 1
29 25859-G01 ACCELERATOR ROD.....cutiiitiiirirereecrciiereceeseeeereesesssasseesseeesesenssevsnsaneas 1

Page A-3 Service Parts Manual EZGDLEE




b

Electric Vehi

cle

=

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 25861-G01 MICRO SWITCH...... ettt et s e s s ee e e ssae e s e s ae e e e e e e rnnn e 1
31 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY).......ccovvvermenierinirncierererennns 1
32 26551-G01 PLUNGER .....ooiiiteceteenitrsceneesaeesesseeessstsseseessssnreesseesessasessssssassssssesssnssnes 1
33 25861-G02 MICRO SWITCH (DCS MODEL ONLY)....coiiiiieirerecerceeeeen et seneesanesnnes 1
34 26969-G01 PLUNGER CAM ......coiiiicricrrerereerisrsnresenrtrsiseessssenessssecssssnsesassnsessassanees 1
35 25879-G04 WIRING HARNESS (PEDAL BOX ASSEMBLY) (DCS MODEL ONLY)....... 1
36 70116-GO1 PEDAL BRACKET .....ooiiieteeieetreetercets ettt st e et e e cmnesnn e s neessnes 1
37 70134-GO1 g | PO TR 1
38 17255-G1 TEFLON WASHER, 1/32" X 5/8" ..ottt eeceeerctee e cseeeeevaee e s s snanes e 1
39 73046-G01 COMPRESSION SPRING.........ccocveceririrerccrerencneeesrinessinesseseraressssesssssees 1
40 17838-G1 BUSHING ...t ictercnterecrtessrseeseseeessntesssme s e senesssme s e sssmne e saraasassnees 3
41
42 00715-G2 BOLT, 5/16 - 18 X 5/8" LG. ...cccoeerereeeccrerrrcieerseeeseniesessvenesensesasssmeesssssseesssssssesenes 4
43 70135-GO1 PEDAL PIVOT COVER ... et s e e reee s s sae e emnees e nsase s nsan e s 1

EZGODIENEN Service Parts Manual Page A-4



